MERCRLISER [EMD 4.2 M| 200] < E xhaust Manifold b w
Serial Mbr A ange: 83020001 THRU 88020166 [USA)
Ref |Clazs|Part Description Qt Comment Footnote
2 27 854117 | GASKET, Exhaust Manifold f 34
3 16 B11383|5TUD, (M3« 20 g
4 16 801763451 | STUD, [M8 = 70) 1
5 16 801333451 |STUD, (M8 » 90) 1
A 16 B0EEYS|STUD, (M8 = 150) 13
7 16 801333448 STUD, (M8 = 140) 3
a2 11 254037 |NUT, [ME] 24
9 231716 LIFTIMG EYE 1
10 10 854118/ SCREW, (M8 » 20) 2
11 854119|COVER 1
12 27 B54120| GASKET 1 3
13 10 254121 |SCREW, [ME » BO) 2
14 12 211450 Wb SHER !
15 10 803913926 | SCREW, [ME » 25) 2
16 10 805313131 |SCREW, [M22 2 1.5) 1
17 12 809963354 | \WASHER 1
18 11 254122\ MNUT, (M10] 4
19 22 801331684 | FITTIMG, Drain 1
20 16 54123/ 5TUD, [ME) 2
21 16 854124 5TUD, [ME = 25) 2
22 27 A7S720| GASKET 1 3
23 254125 WA STEGATE 1
24 11 854032\ NUT, [ME] !
25 854126 | VALYE 1
26 10 809519621 | SCREW 3
27 32 811444 LINE 1
28 10 8M7E11ES|BOLT, Banjo [M2 = 1.00) 2
23 25 809963042 | 0-RING 4 3
a0 10 209913114 | PLUG 1
Kl 12 809563201 |'\WASHER 1 3
32 27 54127 | GASKET 1 3
33 3890744 1 WaLVE 1
- 27 281742 OWVERHAUL GASKET SET 1
27 281743/ CYLINDER HEAD GASKET SET |1

12817




